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1. GENERAL INFORMAION

Testing Laboratory..........ccccceeeniniill DongGuan Anci Electronic Technology Co., Ltd.

AArESS ..o, . No. A222, Building A, Shifu Hardware Plaza, Changan Town,
Dongguan City, Guangdong Pr., China.

Applicant's name ...........ccccocvveeeeeeell Promocean Spain sl

AQArESS ... . Frederic Mompou 4A, 3, 1, 08960 Sant Just Desvern,
Barcelona, Spain

Manufacturer .........cccccccoeeveiiiinnnen.n. : Same as applicant

Address........cooveiiiiiiiiii Same as applicant

Factory.......cooovviiiiiiin LiaoNing YiYaTong Electrommunication Co., Ltd

Address.....cooovviiiiiid NO.123-7. Huishan Street, ShenBei New District, ShenYang

Test specification:

Test item description..........cccccooeeee. : Tablet PC

Trade Mark .......ccccoevviiieiiiiiiee e, : N/A

Model/Type reference ..................... : DS2310-70LP

Test Sample: DS2310-70LP

Standards ........c.cocoeeeveeeeerereeeeeenn, . FCC Part 15 Subpart C: 2013

ANSI C63.4:2009

The device described above was tested by Dong Guan Anci Electronic Technology Co., Ltd. to determine
the maximum emission levels emanated from the device and severity levels of the device endure and its
performance criterion. The measurement results are contained in this test report and Dong Guan Anci
Electronic Technology Co., Ltd. assumes full responsibility for the accuracy and completeness of these
measurements. This report shows the EUT is technically compliance with the above official standards.

This report applies to the above sample only and shall not be reproduced in part without written approval
of Dong Guan Anci Electronic Technology Co., Ltd.

DongGuan Anci Electronic Technology Co., Ltd

No. A222, Building A, Shifu Hardware Plaza, Changan Town, Dongguan City, Guangdong Pr., China.
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2. EUT DESCRIPTION

Product

Tablet PC

Trade Name

N/A

Model Number

DS2310-70LP

Model Difference

N/A

Power Supply

DC 3.7V Powered by built-in battery or adapter
(Adapter)Model number: TEKA009-0501500UK
INPUT: 100-240V~ 50-60Hz 0.3A

OUTPUT: 5Vdc,1.5A

Frequency Range

2412 -2472 MHz for 802.11b/g/n-H20
2422 -2462 MHz for 802.11n-H40

Channel Separation

S5MHz

Transmit Power

7.34dBm(Conducted)

Modulation Technique

OFDM, QPSK, BPSK, 16-QAM, 64-QAM)

Transmit Data Rate

1-11 Mbps for IEEE 802.11b
6-54Mbps for IEEE 802.11g:
up to 150Mbps for IEEE 802.11n-H20/H40

Number of Channels

13 for IEEE 802.11b/g/n-H20
9 for IEEE 802.11n- H40

Antenna Specification

Line antenna with 2 dBi gain(Max)

Note:

This submittal(s) (test report) is intended for FCC ID: 2ABBDDS2310-70LP filing to comply with

Section 15.207, 15.209 and 15.247 of the FCC Part 15, Subpart C Rules.

DongGuan Anci Electronic Technology Co., Ltd
No. A222, Building A, Shifu Hardware Plaza, Changan Town, Dongguan City, Guangdong Pr., China.

Phone: 86-769- 8507 5888; Fax: 86-769- 8507 5898

E-mail: anci@anci.com.cn




Report No.: EA1311005F 01001 5 of 73

3. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4:
2009 and FCC CFR 47 2.1046, 2.1047, 2.1049, 2.1051, 2.1053, 2.1055, 2.1057, 15.207,
15.209 and 15.247.

EUT CONFIGURATION

The EUT configuration for testing is installed on RF field strength measurement to meet
the Commissions requirement and operating in a manner that intends to maximize its
emission characteristics in a continuous normal application.

EUT EXERCISE

The EUT was operated in the engineering mode to fix the TX frequency that was for the
purpose of the measurements.

According to its specifications, the EUT must comply with the requirements of the
Section 15.207, 15.209 and 15.247 under the FCC Rules Part 15 Subpart C.

GENERAL TEST PROCEDURES

Conducted Emissions

The EUT is placed on the turntable, which is 0.8 m above ground plane. According to the
requirements in Section 13.1.4.1 of ANSI C63.4: 2009 Conducted emissions from the
EUT measured in the frequency range between 0.15 MHz and 30MHz using CISPR
Quasi-peak and average detector modes.

Radiated Emissions

The EUT is placed on a turn table, which is 0.8 m above ground plane. The turntable
shall rotate 360 degrees to determine the position of maximum emission level. EUT is
set 3m away from the receiving antenna, which varied from 1m to 4m to find out the
highest emission. And also, each emission was to be maximized by changing the
polarization of receiving antenna both horizontal and vertical.

DongGuan Anci Electronic Technology Co., Ltd

No. A222, Building A, Shifu Hardware Plaza, Changan Town, Dongguan City, Guangdong Pr., China.
Phone: 86-769- 8507 5888; Fax: 86-769- 8507 5898  E-mail: anci@anci.com.cn
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FCC PART 15.205 RESTRICTED BANDS OF OPERATIONS

(a) Except as shown in paragraph (d) of this section, only spurious emissions are
permitted in any of the frequency bands listed below:

MHz MHz MHz GHz

0.090 - 0.110 16.42 — 16.423 399.9 - 410 45-5.15

10.495 - 0.505 16.69475 — 608 — 614 5.35-5.46

2.1735 - 2.1905 16.69525 960 — 1240 7.25-7.75

4.125-4.128 16.80425 — 1300 — 1427 8.025-8.5

2. 17725 -4.17775 16.80475 1435 — 1626.5 9.0-9.2
2. 20725 -4.20775 25.5-25.67 1645.5 — 1646.5 9.3-9.5

6.215-6.218 37.5-38.25 1660 — 1710 10.6 —12.7
6.26775 — 6.26825 73-74.6 1718.8 - 17222 | 13.25-13.4
6.31175 -6.31225 74.8 -75.2 2200 - 2300 14.47 —14.5
8.291 — 8.294 108 — 121.94 2310 — 2390 15.35-16.2

8.362 — 8.366 123 - 138 2483.5 — 2500 17.7-21.4
8.37625 — 8.38675 149.9 — 150.05 2655 — 2900 22.01 -23.12

8.41425 — 8.41475 156.52475 — 3260 — 3267 23.6-24.0

12.29 — 12.293 156.52525 3332 - 3339 31.2-31.8
12.51975 — 156.7 — 156.9 3345.8 — 3358 36.43 - 36.5

12.52025 162.0125 - 167.17 3600 — 4400 (2)
12.57675 — 167.72 -173.2
12.57725 240 — 285
13.36 — 13.41 322 -3354

! Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz.
2 Above 38.6

(b) Except as provided in paragraphs (d) and (e), the field strength of emissions
appearing within these frequency bands shall not exceed the limits shown in Section
15.209. At frequencies equal to or less than 1000 MHz, compliance with the limits in
Section 15.209 shall be demonstrated using measurement instrumentation
employing a CISPR quasi-peak detector. Above 1000 MHz, compliance with the
emission limits in Section 15.209 shall be demonstrated based on the average value
of the measured emissions. The provisions in Section 15.35 apply to these
measurements.

DESCRIPTION OF TEST MODES

The EUT has been tested under operating condition.

Software used to control the EUT for staying in continuous transmitting and receiving
mode is programmed.

DongGuan Anci Electronic Technology Co., Ltd
No. A222, Building A, Shifu Hardware Plaza, Changan Town, Dongguan City, Guangdong Pr., China.
Phone: 86-769- 8507 5888; Fax: 86-769- 8507 5898  E-mail: anci@anci.com.cn




Report No.: EA1311005F 01001

7 of 73

4,

INSTRUMENT CALIBRATION

The measuring equipment, which was utilized in performing the tests documented herein,
has been calibrated in accordance with the manufacturer’s recommendations for utilizing
calibration equipment, which is traceable to recognized national standards.

5. SETUP OF EQUIPMENT UNDER TEST
SETUP CONFIGURATION OF EUT

See test photographs attached in Appendix 1 for the actual connections between EUT
and support equipment.

SUPPORT EQUIPMENT
No | Equipment Model Serial No. FCCID L':n(:: Data Cable Pgowrgr
1. | LCDTV | vs15627 N/A DoC Risun | STSded | Unshioided
2. U-disk 2G N/A DoC HP N/A N/A
3. TF Card 2G N/A DoC Kingston N/A N/A
Notes:

1. All the equipment/cables were placed in the worst-case configuration to maximize the
emission during the test.

2. Grounding was established in accordance with the manufacturer’s requirements and
conditions for the intended use.

DongGuan Anci Electronic Technology Co., Ltd

No. A222, Building A, Shifu Hardware Plaza, Changan Town, Dongguan City, Guangdong Pr., China.
Phone: 86-769- 8507 5888; Fax: 86-769- 8507 5898  E-mail: anci@anci.com.cn
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6. FCC PART 15.247 REQUIREMENTS
6DB BANDWIDTH

LIMIT

For the direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz.

MEASUREMENT EQUIPMENT USED

Name of Equipment| Manufacturer Model Serial Number Calllt))l:ztlon
Spectrum Analyzer Agilent E4407B N/A 2014-06-29

Remark: Each piece of equipment is scheduled for calibration once a year.

TEST CONFIGURATION
EUT .| Spectrum
"| Analyzer

TEST PROCEDURE

1. Place the EUT on the table and set it in the transmitting mode.

2. Remove the antenna from the EUT and then connect a low loss RF cable from the
antenna port to the spectrum analyzer.

3. Set the spectrum analyzer as RBW = 100kHz, VBW = 3*RBW, Span = 30MHz,
Detector=Peak, Trace mode = max hold, Sweep = auto couple.

4. Allow the trace to stabilize

5. Mark the peak frequency and —6dB (upper and lower) frequency.

6. Repeat until all the rest channels are investigated.

ENVIRONMENTAL CONDITION

Temperature: 25C
Relative Humidity: 55%
ATM Pressure: 1008mbar

DongGuan Anci Electronic Technology Co., Ltd
No. A222, Building A, Shifu Hardware Plaza, Changan Town, Dongguan City, Guangdong Pr., China.

Phone: 86-769- 8507 5888; Fax:

86-769- 8507 5898

E-mail: anci@anci.com.cn
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TEST RESULTS
No non-compliance noted
Test Data
Test mode: IEEE 802.11b
Channel Frequency |Bandwidth | 99% Bandwidth | Limit Margin
(MHz) (kHz) (kHz) (kHz) (kHz)
Low 2412 10388 12681.1 PASS
Mid 2442 10102 12719.8 >500 PASS
High 2472 10156 12646.3 PASS
Test mode: IEEE 802.11g
Channel Frequency |Bandwidth Bandwidth Limit Margin
(MHz) (kHz) (kHz) (kHz) (kHz)
Low 2412 16490 16401.2 PASS
Mid 2442 16610 16878.5 >500 PASS
High 2472 16613 16837.5 PASS
Test mode: IEEE 802.11n-HT20
Channel Frequency |Bandwidth Bandwidth Limit Margin
(MHz) (kHz) (kHz) (kHz) (kHz)
Low 2412 17824 17798.1 PASS
Mid 2442 17743 17621.7 >500 PASS
High 2472 17747 176251 PASS
Test mode: IEEE 802.11n-HT40
Channel Frequency |Bandwidth Bandwidth Limit Margin
(MHz) (kHz) (kHz) (kHz) (kHz)
Low 2412 35734 35954.0 PASS
Mid 2442 35534 35800.0 >500 PASS
High 2472 35656 35794.4 PASS

DongGuan Anci Electronic Technology Co., Ltd
No. A222, Building A, Shifu Hardware Plaza, Changan Town, Dongguan City, Guangdong Pr., China.

Phone: 86-769- 8507 5888; Fax: 86-769- 8507 5898

E-mail: anci@anci.com.cn
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Test Plot
802.11b mode

6dB Bandwidth (CH Low)

2 Agilent 16:19:23 43, 55 Fraql’Chaﬂnel
|
Ch Freq 2.412 GHz Trig Free Center Fre
Occupied Bandwidth _- 2.41200008 Eng
Center 2.412000000 GHz
StartFreq
2.39780008 GHz
Stop Freq
242700008 GHz
CF Step
o 5.00000008 MHz
Auto Man
Freq Offset
0.00000000 Hz
Occupied Bandwidth : Uns'g"a””’gf'i
12,6811 % dB ' —
Transmit Freq Error Scale Type
% dB Bandwidth 9.383 MH: Log Lin
6dB Bandwidth (CH Mid)
- Agilent  16:15:44 43, 55 Meas Setup
I
Ch Freq 2.442 GHz Trig Free Avg Number
Occupied Bandwidth _- On [jlfaf
Center 2.442000000 GHz =
Avg Mode
Exp Repeat
Max Hold
On Off
Occ BH % Pwr
99.60 1
0OBW Span

30.0000000 MHz
_ WUBH 300 kHz o

Occupied Bandvidth _Glg’éﬂg
12.7198 MHz
; ; Optimize
Transmit Freq Error
% dB Bandwidth 12 M Ref Level

DongGuan Anci Electronic Technology Co., Ltd
No. A222, Building A, Shifu Hardware Plaza, Changan Town, Dongguan City, Guangdong Pr., China.
Phone: 86-769- 8507 5888; Fax: 86-769- 8507 5898  E-mail: anci@anci.com.cn
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6dB Bandwidth (CH High)

- Agilent  16:18:00 43, 55 Meas Setup
—

Ch Freq 2.472 GHz Trig Free Avg Number
Occupied Bandwidth _- on Ulfaf
Center 2.472000000 GHz —]
Avg Mode
Exp Repeat
Max Hold
On Off
Occ BH % Pwr
99.00 7
0BH Span
o  38.0080008 MHz
s B . ———
: : = , : ¥ dB
Occupied Bandwidth Occ BH Z Pwr K 6,60 dB
12.6463 MHz %40 -G00d0 R
i 90 kH- Optimize
Transmit Freq Error 5 I;I_ Ref Loval

® dB Bandwidth

DongGuan Anci Electronic Technology Co., Ltd
No. A222, Building A, Shifu Hardware Plaza, Changan Town, Dongguan City, Guangdong Pr., China.
Phone: 86-769- 8507 5888; Fax: 86-769- 8507 5898  E-mail: anci@anci.com.cn
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802.11g mode

6dB Bandwidth (CH Low)

e
Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.41200008 GHz

Center 2.412000000 GHz Start Freq

2.39700008 GHz

Stop Freq
242760000 GHz

CF Step
. 300080008 MHz
Auto Man

Freq Offset

iz 0.00000000 Hz
N 100 kHz #UBH 300 kHz : —_—
Occupied Bandwidth Occ BH % Pwr Unﬁg"a' T”gf';
16.4012 MHz % dB B —
Transmit Freq Error Scale Type
% dB Bandwidth Log Lin
6dB Bandwidth (CH Mid)
i Agllent 15:29:25 43, 55 Fraq/(:hannal
e

Ch Freq 2.442 GHz Trig Free Center Freq

Occupied Bandwidth —- 2.44200008 GHz
Center 2.442000000 GHz
Start Freq

2.42760088 GHz

| PP T T N TS )| Stop Freq
g A A A SR R M. \ i 2.45780008 GHz

CF Step
3.00000008 MHz
Auto Man

Freq Offset
N 500000000 Hz

UBH 3 MHz

Occupied Bandwidth Occ BH % Pwr 1% ok
16.8785 MHz x dB & [

Transmit Freq Error z Scale Type
% dB Bandwidth ] Log Lin

Signal Track

DongGuan Anci Electronic Technology Co., Ltd
No. A222, Building A, Shifu Hardware Plaza, Changan Town, Dongguan City, Guangdong Pr., China.
Phone: 86-769- 8507 5888; Fax: 86-769- 8507 5898 E-mail: anci@anci.com.cn
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6dB Bandwidth (CH High)

- Agilent  15:38:28 43, 55 ]Fra‘q/t:haﬂnal

|
Ch Freq 2.472 GHz Trig Free Center Fre
Occupled Bandwidth _- 2.47200008 GHg
Center 2.472000000 GHz

StartFreq

2.45780008 GHz

Atten 26 dB —_—

= Stop Freq

" i CF Step

3.00680008 MHz

Auto Man

Freq Offset

(el G.00000860 Hz

Occupied Bandwidth Occ BH 7 Pwr : UnSig"a'Trag_ﬁ

16.8375 MH % dB —_—

Transmit Freq Error 4 Scale Type

% dB Bandwidth 16.613 MH: Log Lin

DongGuan Anci Electronic Technology Co., Ltd
No. A222, Building A, Shifu Hardware Plaza, Changan Town, Dongguan City, Guangdong Pr., China.
Phone: 86-769- 8507 5888; Fax: 86-769- 8507 5898 E-mail: anci@anci.com.cn
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802.11n-H20 mode

6dB Bandwidth (CH Low)

= Agilent 15:38:15 43, 55 Fra’qf'(:hannal
_—

Ch Freq 2.412 GHz Trig Free

Occupied Bandwidth _- 2.41260008 GHz

Center 2.412000000 GHz Start Freq

Center Freq

2.39768a08 GHz

Stop Freq
2.42760068 GHz

CF Step
M 00000008 MHz
Auta Man

Freq Offset

374 p.OBeREEeA Hz

Occupied Bandwidth Occ B 7 Pur T 5 S T"ag"é

17.7981 MHz ®dB -6.00 dD |

Transmit Freq Error 7.5 iz Scale Type

% dB Bandwidth ' 4 MHz Log Lin

6dB Bandwidth (CH Mid)

- Agilent 153913 43, 55 Freq/Channel

|

Ch Freq 2.442 GHz Trig Free Center Freq

Occupied Bandwidth _- 2.44200008 GHz

Center 2.442000000 GHz F o

2.42700008 GHz

Stop Freq
2.45760008 GHz

CF Step
. 3.00080008 MHz
L Autn Man

Freq Offset
600000800 Hz

<Hz 38
Occupied Bandwidth Occ BH % Puwr OnSiQ"a'T"agf']E
17.6217 MH % dB  -6.00 —
Transmit Freq Error : Scale Typal
% dB Bandwidth ' 3 MHz Log L'—“|

DongGuan Anci Electronic Technology Co., Ltd
No. A222, Building A, Shifu Hardware Plaza, Changan Town, Dongguan City, Guangdong Pr., China.
Phone: 86-769- 8507 5888; Fax: 86-769- 8507 5898 E-mail: anci@anci.com.cn
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6dB Bandwidth (CH High)

]
Ch Freq 2.472 GHz Trig Free Center Fre
Occupied Bandsidth | 2.47200009 GH(ZI
Center 2.472000000 GHz
Start Freq
2.45760008 GHz
Stop Freq
2.48700008 GHz
CF Step
3.00000000 MHz
ey | m Hal'l
Freq Offset

B.00000000 Hz

Occupied Bandwidth Occ BW Z Pur UnSIgnalTragFI;

17.6251 MHz e

Transmit Freq Error Hz

Scale Type
Log Lin

» dB Bandwidth

DongGuan Anci Electronic Technology Co., Ltd
No. A222, Building A, Shifu Hardware Plaza, Changan Town, Dongguan City, Guangdong Pr., China.
Phone: 86-769- 8507 5888; Fax: 86-769- 8507 5898 E-mail: anci@anci.com.cn
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802.11n-H40mode

6dB Bandwidth (CH Low)

=Ll Agleni 15:50:56 43, 55 FI’qu"Chanrlal
|

Ch Freq 2.422 GHz Trig Free Center Fre
Occupied Bandwidth _- 2.41200000 GHg

Center 2.422000000 GHz o

2.38200000 GHz

StopFreq
2.44260000 GHz

CF Step
= 6.00060008 MHz
Autn Man

Freq Offset
Fl  9.00000080 Hz

: Signal Track
Occ BH Z Pur On 0ff

35.9540 MHz %4k

Transmit Freq Error
® dB Bandwidth

6dB Bandwidth (CH Mid)

£+ Agilent 15:54:46 43, 55 Fl'eqf[:hanrlel
_—

Ch Freq 2.442 GHz Trig Free Center Freq

Occupied Bandwidth _- 2.44200008 GHz

Center 2.442000000 GHz StartFreq

2. 41260006 GHz

Scale Type
Log Lin

Stop Freq
| 2.47200000 GHz

CF Step
6.00000008 MHz
il to Man)

Freq Offset
B.00E0IA00 Hz

Occupied Bandwidth Occ BH % PWr 5t Teack

35.8000 MHz k dB - -0.00 db |
Transmit Freq Error kHz Scale Type
% dB Bandwidth 3 MH Log Lin

DongGuan Anci Electronic Technology Co., Ltd
No. A222, Building A, Shifu Hardware Plaza, Changan Town, Dongguan City, Guangdong Pr., China.
Phone: 86-769- 8507 5888; Fax: 86-769- 8507 5898 E-mail: anci@anci.com.cn



Report No.: EA1311005F 01001 17 of 73

6dB Bandwidth (CH High)

|
Ch Freq 2.462 GHz Trig Free Center Fre
Occupied Bandwidth _- 2.47200008 E»H':zI

Center 2.462000000 GHz Tﬂ’eq

2.442800008 GHz

Stop Freq
2.50200008 GHz

CF Step
b.BA0AROAR MHz
== Buto Man

" A al
... e
ol P s

Freq Offset
600000660 Hz

Occupied Bandvidth Occ BH Z Pur UnS'gna'TraS_f'E

35.7944 MHz 5

Transmit Freq Error Hz

Scale Type
Log Lin

% dB Bandwidth

DongGuan Anci Electronic Technology Co., Ltd
No. A222, Building A, Shifu Hardware Plaza, Changan Town, Dongguan City, Guangdong Pr., China.
Phone: 86-769- 8507 5888; Fax: 86-769- 8507 5898 E-mail: anci@anci.com.cn
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PEAK POWER

LIMIT

According to 15.247(b)(3), the maximum peak output power of the intentional radiator
shall not exceed the following:

1.

For systems using digital modulation in the bands of 902-928 MHz, 2400-2483.5 MHz,
and 5725-5850 MHz: 1 watt.

Except as shown in paragraphs (b)(3) (i), (ii) and (iii) of this section, if transmitting
antennas of directional gain greater than 6 dBi are used the peak output power from
the intentional radiator shall be reduced below the stated values in paragraphs (b)(1)
or (b)(2) of this section, as appropriate, by the amount in dB that the directional gain
of the antenna exceeds 6 dBi.

MEASUREMENT EQUIPMENT USED

Name of Equipment| Manufacturer Model Serial Number Callg:;aetlon
Spectrum Analyzer Agilent E4407B N/A 2014-06-29

Remark: Each piece of equipment is scheduled for calibration once a year.

Test Configuration

Spectrum
Analyzer

EUT

\ 4

TEST PROCEDURE

1. The transmitter output is connected to the Spectrum analyzer

2. Set the spectrum analyzer as RBW = 1MHz, VBW = 3*RBW, Span = 1.5*DTS
bandwidth, Detector=Peak, Trace mode = max hold, Sweep = auto couple.

3. Allow the trace to stabilize

4. Use the instrument’s band/channel power measurement function with the band

limits set equal to the DTS bandwidth edges.
5. Repeat until all the rest channels are investigated.

ENVIRONMENTAL CONDITION

Temperature: 25C
Relative Humidity: 55%
ATM Pressure: 1008mbar

DongGuan Anci Electronic Technology Co., Ltd
No. A222, Building A, Shifu Hardware Plaza, Changan Town, Dongguan City, Guangdong Pr., China.
Phone: 86-769- 8507 5888; Fax: 86-769- 8507 5898  E-mail: anci@anci.com.cn
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TEST RESULTS

No non-compliance noted

Test Data
Test mode: IEEE 802.11b_11Mbps
Channel Fre('(;]nllj-lezr;cy R(zaBdrir:;g Ou“?r‘:‘z;’ wer :‘r:c\"; Result
Low 2412 7.18 5.22 1000 PASS
Mid 2442 7.34 5.42 1000 PASS
High 2472 6.75 4.73 1000 PASS
Test mode: IEEE 802.11g_54Mbps
Channel | Freguency | Reading | OutputPower | Limit | poo,q
Low 2412 6.52 4.49 1000 PASS
Mid 2442 6.85 4.84 1000 PASS
High 2472 6.39 4.36 1000 PASS
Test mode: IEEE 802.11n-HT20
Channel Fr?'?nl;li';cy R(Z“gjrin';g OUtp('::‘Z;’ wer :_r::l‘\llt) Result
Low 2412 6.36 4.33 1000 PASS
Mid 2442 6.75 4.73 1000 PASS
High 2472 5.53 3.57 1000 PASS
Test mode: IEEE 802.11n-HT40
Channel Fre('(;]nllj-lezr;cy R(zaBdrir:;g Ou“?r‘:‘z;’ wer :‘r:c\"; Result
Low 2412 6.77 4.75 1000 PASS
Mid 2442 6.42 4.39 1000 PASS
High 2472 6.32 4.29 1000 PASS
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Test Plot
802.11b mode

Peak power (CH Low)

_|
Ch Freq 2.412 GHz Trig Free Trace
Channel Pawer I . O

Center 2.412000000 GHz
Clear Write
Max Hold
Min Hold
View
*VBH 3 MHz

Channel Power Power Spectral Density Blank
7.18 dBm /11.8000 MHz -b3.23 dBm/Hz Hore
1of?2

Peak power (CH Mid)
= Agilent

Freq/Channel
Ch Freq 2.442 GHz Trig Free Center Freq
Channel Power _- 2.44200008 GHz

Center 2.442000000 GHz

Start Freq
2.43375008 GHz

Stop Fre
2.45025008 GHz

CF Ste
1.6508000a MHz
Auto Man

Freq Offset
4 0.00000000 Hz

Y

#YBH 3 MHz
Channel Power Power Spectral Density UnSignaI Tra&
7.34 dBm /11.0000 MHz -66.03 dBm/Hz Scale Type

Log Lin
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Peak power (CH High)

. ___ |

Ch Freq 2.472 GHz Trig Free Center Freq

Channel Pover I 2.47200008 GHz
Center 2.472000000 GHz
StartFreq

2.46375a08 GHz

Stop Freq
2.48025000 GHz

CF Step
1.65080008 MHz
Auta Man

Freq Offset
0.0pA00ERA Hz

#VBH 3 MHz

Channel Power Power Spectral Density UnSignaI Tragfl;

6.75 dBm /11.0000 MHz -63.67 dBm/Hz
Scale Type

Log Lin
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802.11g 54Mbps mode

Peak power (CH Low)

<t Agilent 17:03:49 43, 55 Freq/Channel
|

Ch Freq 2.412 GHz Trig Free Center Freq

Channel Power —- 2.41200008 GHz

Center 2.412000000 GHz T,.—req

2.39925008 GHz

Atten 30 dB
Stop Freq
2.42475008 GHz

CF Step
y 2.54999968 MHz
Butno Man

Freq Offset
B.oBaReaREA Hz
#UBH 3 MHz  B.09000000 K|

Channel Power Power Spectral Density |{ii™

6.52 dBm /17.0000 MHz -65.79 dBm/Hz

Signal Track
0ff

Scale Type
Log Lin'

Peak power (CH Mid)

1 Agllent 15:28:23 43, 55 Freq/Channel
_—--—--.

Ch Freq 2.442 GHz Trig Free Center Freq

Channel Porer _- 2.4420P00A GHz

Center 2.442000000 GHz T swrtrred

2.42925008 GHz

Atten 30 dB

Stop Freq
2.45475008 GHz

CF Step
i 2.550080000 MHz
Auta Man

Freq Offset
@.000ARERa Hz

sBH 3 MHz

Channel Power Power Spectral Density GnSignaI Tra{f_ﬁ
6.85 dBm /17.0000 MHz -65.45 dBm/Hz .
cale Type

Log Lin'
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Peak power (CH High)

_‘

Ch Freq 2.472 GHz Trig Fres Center Freq

Chantiel Poser I 247200008 GHz

Center 2.472000000 GHz
Start Freq

2.46375008 GHz

16 dBm
StopFreq
2.48025068 GHz

CF Step
1.65080008 MHz
HAuto Man

Freq Offset
(.000A0A0AA Hz

#YBW 3 MHz

Channel Power Power Spectral Density UnSignaI T"‘S_;'E

6.75 dBm /11.0000 MHz -63.67 dBm/Hz 2
cale Type

Log Lin
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802.11n-HT20 mode

Peak power (CH Low)

wc Agilent  15:44:17 43, 55 Trace/View
|

Ch Freq 2.412 GHz Trig Free Trace
Channel Power _- 1 2 3

Center 2.412000000 GHz

Clear HWrite

Max Hold
Min Hold
View
WUBH 3 MHz
Channel Power Power Spectral Density Blank
6.36 dBm /18.0000 MHz -66.19 dBm/Hz o
1of2
Peak power (CH Mid)

<< Agillent 15:43:29 43, 55 ‘Fraqf‘thannal

|

Ch Freq 2.442 GHz Trig Free Center Fre

Channel Power _- 2.44200000 GHE:I

Center 2.442000000 GHz m

2.42850008 GHz

Atten 30 dB

Stop Freq
2.45550008 GHz

CF Step
| 270000008 MHz
Autn Man

Freq Offset
4 P.osanoeen Hz
#UBH 3 MHz -

Channel Power Power Spectral Density UnSignaI TraS_f'E
6.75 dBm  /18.0000 MHz ~65.80 dBm/Hz ||
Log Lin
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Peak power (CH High)

]
Ch Freq 2.472 GHz Trig Free Trace
Channel Paver I . :

Center 2.472000008 GHz
Clear Hrite
Max Hold
Min Hold
View
#VBH 3 MHz

Channel Power Power Spectral Density Blank
53 dBm /18.0000 MHz -67.82 dBm/Hz o
1 of 2
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802.11n-HT40 mode

Peak power (CH Low)

_‘
Ch Freq 2.422 GHz Trig Free Center Freq
Channel Power _- 2.41200008 GHz

Center 2.422000000 GHz
StartFreq

2.38500000 GHz

Stop Freq
2.43900008 GHz

CF Step
s 5.40000008 MHz
Auto Man

Freq Offset
TRl 0.00000060 Hz

#YBH 3 MHz

Channel Power Power Spectral Density UnSignaI T”S_f'i
6.77 dBm /36.0800 MHz -68.80 dBm/Hz m
Log Lin
Peak power (CH Mid)
i Agilent 15:53:38 43, 55 Trace/View
|

Ch Freq 2.442 GHz Trig Free

Channel Power —-
Center 2.442000000 GHz

Trace
3

Channel Power Power Spectral Density

6.42 dBm /36.0000 MHz -69.15 dBm/Hz
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Peak power (CH High)

¢ Agilent  15:59:07 43, 55 Freq/Channel
|

Ch Freq 2.462 GHz Trig Free Center Freq

Channel Power _- 2.47200008 GHz
Center 2.462000000 GHz
Start Freq

2.44500008 GHz

Atten 30 dB
Stop Freq
2.49960008 GHz

CF Step
5.40000008 MHz
Auto Man

Freq Offset
B.08600080 Hz

Channel Power Power Spectral Density UnSignaI Tra&'ﬁ

6.32 dBm /36.0000 MHz -69.24 dBm/Hz ScalTioe

Log Lin
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LIMIT

BAND EDGES MEASUREMENT

According to §15.247(d), in any 100 kHz bandwidth outside the frequency bands in which
the spread spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20dB below
that in the 100kHz bandwidth within the band that contains the highest level of the desired
power, based on either an RF conducted or a radiated measurement, provided the
transmitter demonstrated compliance with the peak conducted power limits. If the
transmitter complies with the conducted power limits based on the use of RMS averaging
over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30dB instead of 20dB. Attenuation below the general
limits specified in §15.209(a) is not required. In addition, radiated emissions which fall in the
restricted bands, as defined in §15.205(a), must also comply with the radiated emission
limits specified in §15.209(a).

MEASUREMENT EQUIPMENT USED

Na_me o Manufacturer Model Serial Number Sl
Equipment Due
Log-Bicon SCHWARZBECK

Antenna MESS VULB 9163 9163-588 2014-06-29

Pre-Amplifier HP 8447D N/A 2014-06-29
Horn Antenna | SCHVWARESECK 1 g 10180.5F 120310006 12123 2014-09-29
Pre-Amplifier | SCMMERESECK || A1018N400911013130524001] 20140629

Spectrum Agilent E4407B N/A 2014-06-29

Analyzer
Test Receiver |ROHDE&SCHWARZ|  ESVD 832497/002 | 2014-06-29

Test Confiquration

EUT —\

Turntable

Remark: Each piece of equipment is scheduled for calibration once a year.

Antenna
e tower
3m ‘ Horn
\7 ’ d antenna
4m /
Spectrum
; — analyzer
H @ ‘
-
- Pre-amp -\_g o=
et
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TEST PROCEDURE

According to the KDB 558074 D01 v03r01, the band-edge radiated test method as

following:

1. The EUT is placed on a turntable, which is 0.8m above the ground plane.

2. The turntable shall be rotated for 360 degrees to determine the position of maximum
emission level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find
out the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and
upper band-edges of the emission:

Set span = wide enough to capture the peak level of the emission operating on the
channel closest to the band edge, as well as any modulation products which fall
outside of the authorized band of operation(2310MHz to 2420MHz for low band edge,
24060MHz to 2500MHz for the high band edge)

RBW = 1MHz, VBW = 1MHz for peak value measured
RBW = 1MHz, VBW = 10Hz for average value measured

Sweep = auto; Detector function = peak / average; Trace = max hold

5. All the trace to stabilize, set the marker on the emission at the band edge, or on
highest modulation product outside of the band, if this level is greater than that at the
band edge. Enable the marker-delta function, then use the marker-to-peak function to
move the marker to the pear of the in-band emission. Those emission must comply
with the 15.209 limit for fall in the restricted bands listed in section 15.205. Note that
the method of measurement KDB publication number:913591 may be used for the
radiated band edge measurement.

According to the KDB 558074 D01 V03, the conducted spurious emissions test method
as following:
1. Set the spectrum analyzer in the following setting:

Set start frequency to DTS channel edge frequency, set stop frequency so as to
encompass the spectrum to be examined.

Set span = wide enough to capture the peak level of the emission operating on the
channel closest to the band edge, as well as any modulation products which fall
outside of the authorized band of operation(2310MHz to 2420MHz for low band edge,
24060MHz to 2500MHz for the high band edge)

RBW = 100KHz, VBW = 3*RBW, Sweep = auto; Detector peak, Trace = max hold;

2. All the trace to stabilize(this may take sometime, depending on the extent of the
span)

3. Use peak marker function to determine maximum amplitude of all unwanted
emissions within any 100KHz bandwidth.

DongGuan Anci Electronic Technology Co., Ltd
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4. Ensure that the amplitude of all unwanted emissions outside of the authorized
frequency band (excluding restricted frequency bands) are attenuated by at least the
minimum requirements specified in section 8.1. Report the three highest emissions
relative to the limit.

ENVIRONMENTAL CONDITION

Temperature: 25C
Relative Humidity: 55%
ATM Pressure: 1008mbar

TEST RESULTS

Refer to attach spectrum analyzer data chart.
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Band Edges (802.11b / CH Low)

Detector mode: Peak/Average

Polarity: Vertical (Worst case)

107.0  dBu¥/m
limit1:
97
87
iz
b7
b7
A7
7 |
1
b
27
17
e : : : : : :
2310.0000 2322.00 2334.00 2346.00 2358.00 2370.00 2382.00 2394.00 2406.00 2418.00 2430.00 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB) (dBuV/m) (dBuV/m) (dB)
1 2310.000 33.80 -3.69 30.11 54.00 -23.89 Average Detector
2310.000 40.47 =3.69 42,78 74.00 -31.22 Peak Detector
2 2332.560 37.59 -3.64 33.95 54.00 -20.05 Average Detector
2332.560 46.95 -3.64 4331 74.00 30.69 Peak Detector
3 2390.000 34.20 -3.49 30.77 54.00 -23.23 Average Detector
2390.000 46.55 -3.49 43.06 74.00 -30.94 Peak Detector
4 2398.560 40.17 -3.46 36.71 54.00 -17.29 Average Detector
2398.560 51.62 -3.46 48.16 74.00 -25.84 Peak Detector
5 2400.000 39.01 -3.46 35.55 Average Detector
Delta=48.37dBe
6 2412.720 §7.34 =342 83,92 Average Delector
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Band Edges (802.11b / CH High)

Detector mode: Peak/Average

Polarity: Vertical (Worst case)

97.0  dBuV/m
limit1:
St L T Oy - N SO |
77
67
&7
47
a
27
S S O U SOOI O U SOt SO
7
L : : ; : : :
2460.0000 2464.00 2468.00 2472.00 2476.00 2480.00 2484.00 2488.00 2492.00 2496.00 2500.00 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) | Factor(dB) | (dBuV/m) | (dBuV/m) (dB)
1 2472331 67.04 -3.34 63.70 ! ! Average Detector
2473.331 7823 -3.34 74.89 Peak Deteclor
2 2483.500 31.39 54,00 -22.61 Average Detector
Delta=32.31dBe
2483.500 42.58 74.00 -31.42 Peak Detector
3 2500.000 32.65 -3.28 29.37 54.00 -24.63 Average Detector
2500.000 48.95 -3.28 45.67 74,00 -28.33 Peak Detector
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Band Edges (802.11g / CH Low)

Detector mode: Peak/Average

Polarity: Vertical (Worst case)

97.0  dBuV/m
limit1
B7 Lo oo e e e e e e e el e e e e e e e e e e e e e me e e L e el —————————
77
67
57
Lh
37
27 Y S
17 J _________________________________________________________________________________________
-3.0 I ! ' ! | H
2310.0000 2322.00 2334.00 2346.00 2358.00 2370.00 2382.00 2394.00 2406.00 2418.00 2430.00 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) | Factor(dB) | (dBuV/m) | (dBuVim) (dB)
1 2310.000 35.54 -3.69 31.85 54.00 =22.15 Average Delector
2310.000 48.58 -3.69 44 .89 74.00 -29.11 Peak Deteclor
2 2390.000 36.33 -3.49 32.84 54.00 -21.16 Average Detector
2390.000 48.97 -3.49 45.48 74.00 -28.52 Peak Detector
2400.000 42.00 -3.46 38.54 Average Detector
Delta=33.2dBc
4 2417.040 75.15 -3.41 71.74 Average Detector
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Band Edges (802.11g / CH High)

Detector mode: Peak/Average Polarity: Vertical (Worst case)

107.0  dBu¥/m

S S S — SRS NN U N W O —
87
¥7
b7

57

47

37

27

7.0 | 1 ; ] :
24600000 2464.00 2468.00 2472.00 2476.00 2480.00 2484.00 2488.00 2492.00 2496.00 2500.00 MHz

No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) | Factor(dB) | (dBuV/m) | (dBuV/m) (dB)

| 2479.680 78.66 -3.25 75.41 ! ! Average Detector
2468.080 09.79 -3.28 96.5] ! Peak Deteclor

2 2483.500 ) 35.84 54.00 -18.16 Average Detector
2483.500 Delta=39.57dBe 56.94 74.00 -17.06 Peak Detector

3 2500.000 36.22 -3.20 33.02 54.00 -20.98 Average Detector
2500.000 50.38 -3.20 47.18 74.00 -26.82 Peak Detector
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Band Edges (802.11n/HT20 / CH Low)

Detector mode: Peak/Average

Polarity: Vertical (Worst case)

97.0  dBuV/m
limit1
7 R S A S . S N E— S|
77
67
57
47
I 2 3
—Kmn b4
. S S S S
N U FOUU SO NOUPUR. SO SOV OO Y S —
-3.0 I ! ' i H }
2310.0000 2322.00 2334.00 2346.00 2358.00 2370.00 2382.00 2394.00 2406.00 2418.00 2430.00 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) | Factor(dB) | (dBuV/m) | (dBuV/m) (dB)
1 2310.000 35.56 -3.69 31.87 54.00 =22.13 Average Detector
2310.000 50.85 -3.71 47.14 74.00 -26.86 Peak Deteclor
2 2390.000 36.44 -3.49 3295 54.00 -21.05 Average Detector
2390.000 51.39 -3.49 47.90 74.00 -26.10 Peak Detector
2400.000 42.58 -3.46 39.12 Average Detector
Delta=31.39dBc
4 2419.440 73.92 -3.41 70.51 Average Detector
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Band Edges (802.11n/HT20 / CH High)

Detector mode: Peak/Average

Polarity: Vertical (Worst case)

107.0  dBuV/m
limit1:
97
87
77
&7
57
47
37
27
17
LA : : . : : :
2450.0000 2464.00 2463.00 2472.00 2476.00 2480.00 2484.00 2488.00 2492.00 2496.00 2500.00 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) | Factor(dB) | (dBuV/m) | (dBuV/m) (dB)
1 2479.680 80.07 -3.25 76.82 / ! Average Detector
2464.960 100.20 -3.29 96.91 ! Peak Detecior
2 2483.500 33.64 54,00 =20.36 Average Detector
Delta=43.18dBc
2483.500 53.73 74.00 -20.27 Peak Detector
3 2500.000 36.25 -3.20 33.08 54.00 -20.95 Average Detector
2500.000 5042 -3.20 47.22 74.00 -26.78 Peak Detector
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Band Edges (802.11n/HT40 / CH Low)

Detector mode: Peak/Average Polarity: Vertical (Worst case)
107.0  dBuV/m
limit1:
9%
67
57
47
1 ' ! ' i i |
e e becemenana T SR e R
2 : : : : : :
2310.0000 2324.00 2338.00 2352.00 2366.00 2380.00 2394.00 2408.00 2422.00 2436.00 2450.00 MHz

No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) | Factor(dB) | (dBuV/m) | (dBuV/m) (dB)

1 2310.000 34.01 -3.69 30.32 54.00 -23.68 Average Detector
2310.000 53.90 =3.69 50.21 74.00 =23.79 Peak Deteclor

2 2390.000 35.07 -3.49 31.58 54.00 -22.42 Average Detector
2390.000 58.42 -3.49 54.93 74.00 -19.07 Peak Detector
2400.000 37.16 -3.46 33.70 Average Detector

4 243R8.240 64.91 -3.36 61.55 Delta=27.83dBe Average Detector
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Band Edges (802.11n/HT40 / CH High)

Detector mode: Peak/Average

Polarity: Vertical (Worst case)

107.0  dBuV/m
limit1:
97
87
77
b7
&7
A7
kKT
27 ;
17
2 : ; : : ;
24400000 2446.00 245200 2458.00 2464.00 2470.00 2476.00 2482.00 2488.00 249400 2500.00 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) | Factor(dB) | (dBuV/m) | (dBuV/m) (dB)
1 2459.320 70.73 -3.31 67.42 ! / Average Detector
2459 680 98.73 -3.30 95.43 / Peak Detectlor
2 2483.500 27.02 54,00 -26.98 Average Detector
Delta=40.40dBc
2483.500 55.03 74.00 -18.97 Peak Detector
3 2500.000 37.98 -3.20 34.78 54.00 -19.22 Average Detector
2500.000 53.30 -3.20 50.16 74.00 -23.84 Peak Detector
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SPURIOUS EMISSIONS

Conducted Measurement

LIMIT

According to §15.247(d), in any 100 kHz bandwidth outside the frequency bands in which
the spread spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20dB below
that in the 100kHz bandwidth within the band that contains the highest level of the desired
power, based on either an RF conducted or a radiated measurement, provided the
transmitter demonstrated compliance with the peak conducted power limits. If the
transmitter complies with the conducted power limits based on the use of RMS averaging
over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30dB instead of 20dB. Attenuation below the general
limits specified in §15.209(a) is not required. In addition, radiated emissions which fall in the
restricted bands, as defined in §15.205(a), must also comply with the radiated emission
limits specified in §15.209(a).

The emission limit in this paragraph is based on measurement instrumentation employing
an average detector. The provisions in §15.35 for limiting peak emissions apply. Spurious
radiated emissions measurements starting below or at the lowest crystal frequency.

MEASUREMENT EQUIPMENT USED

Na_me of Manufacturer Model Serial Number Calibration
Equipment Due
Log-Bicon SCHWARZBECK
Artenna MESS VULB 9163 9163-588 2014-06-29
Pre-Amplifier HP 8447D N/A 2014-06-29
Horn Antenna SCHVI\\’AAI‘E%ZSBECK LB-10180-SF [J2031090612123 2014-06-29
Pre-Amplifier SCHVI\\’AAI‘E%ZSBECK LA1018N4009J1013130524001 2014-06-29
Horn Antenna ETS 3117 000867453 | 2014-06-29
Loop Antenna SCHVI\\/AAI‘ERSZSBECK HERA5156 9712 2014-06-29
Spectrum Agilent E4407B N/A 2014-06-29
Analyzer
Test Receiver |ROHDE&SCHWARZ ~ ESVD 832497/002 | 2014-06-29
Positioning Max-Full Antenna ME7802 N/A N/A
Controller Corp.

Remark: Each piece of equipment is scheduled for calibration once a year.
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TEST CONFIGURATION
Below 1 GHz
Antenna
S tower
> 3m ‘ Bi-log
EUT v ‘ pd antenna
\‘ 4m /
Spectrum
A —— N analyzer
{ I g |
v
Turntable 15m 1m e
A MEE
] [
Reference ground plane J/
Above 1 GHz
Antenna
e tower
o V ‘ d a:![:rrlr:]a
EUT
_\ dm
Spectrum
A — analyzer
[ )
\ \ |
Turntable 15m 1m \
; WEE
~ Pre-amp S OO
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TEST PROCEDURE

1. The EUT is placed on a turntable, which is 0.8m above ground plane.

2. The turntable shall be rotated for 360 degrees to determine the position of maximum
emission level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find
out the highest emissions.

4. Maximum procedure was performed on the six highest emissions to ensure EUT
compliance.

5. And also, each emission was to be maximized by changing the polarization of
receiving antenna both horizontal and vertical.

6. Repeat above procedures until the measurements for all frequencies are complete.

7. Set the spectrum analyzer in the following setting in order to capture the lower and
upper band-edges of the emission:

Frequency: 9KHz-30MHz:
RBW = 10KHz, VBW = 30KHz, Sweep time = auto, Trace = Max hold,
Detector function=Peak

Frequency: 30MHz-1GHz:
RBW = 120KHz, VBW = 300KHz, Sweep time = auto, Trace = Max hold,
Detector=Peak, QP

Frequency: Above 1GHz:

RBW = 1MHz, VBW = 3MHz(Peak)/10Hz(AV), Sweep time = auto, Trace = Max hold,
Detector=Peak, AV

ENVIRONMENTAL CONDITION

Temperature: 25C
Relative Humidity: 55%
ATM Pressure: 1008mbar

DongGuan Anci Electronic Technology Co., Ltd
No. A222, Building A, Shifu Hardware Plaza, Changan Town, Dongguan City, Guangdong Pr., China.
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TEST RESULTS

Below 1GHz

Operation Mode: IEEE 802.11b 2412MHz 11Mbps

Product: Tablet PC Test Date: 2013-11-11
Model No.: DS2310-70LP Tested by: Winson
Polarity: Horizontal

80.0  dBuV/m

limit1: —

70

60

50 ’7

|

40

a0

20

10

0

-10

-20.0 : ' : :

30.000 40 50 60 70 300 400 500 600 700 1000.0 MHz

No. Frequency Reading Correct Result Limit Margin Degree Height Remark

(MHz) (dBuV/m) | Factor(dB) | (dBuV/m) | (dBuV/m) (dB) (e« ) (cm)

1 66.2662 23.69 3.38 27.07 40.00 -12.93 255 100 peak

2 94.7601 20.18 4.81 2499 43,50 -18.51 225 100 peak

3 114.5146 22.03 4.60 26.63 43.50 -16.87 145 100 peak

4 171.9946 29.33 2.70 32.03 43.50 -11.47 185 100 peak

5 200.6881 30.93 3.72 34.65 43.50 -8.85 165 100 peak

6 258.3264 32.63 6.98 39.61 46.00 -6.39 120 100 peak

No. A222, Building A, Shifu Hardware Plaza, Changan Town, Dongguan City, Guangdong Pr., China.

Phone: 86-769- 8507 5888; Fax: 86-769- 8507 5898
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Operation Mode: IEEE 802.11b 2412MHz 11Mbps

Product: Tablet PC Test Date: 2013-11-11
Model No.: DS2310-70LP Tested by: Winson
Polarity: Vertical
80.0  dBuV/m
limitl:  —
70
60 - eenfensd 5 o
50 AR SR S | : : A - (
E : | : T
40 ; T T T S - T T T
1 . : : :
2 ! ; o
30 }‘-\.,,, T U S S S - S WA SN S SRS S S W a
‘Ww’f\wfm?'\mﬁ 'xf%y”’“,, -W«m Mwmuww
2 G el W —
10 ' ' '
0
-10
-20.0 ; ; : g
30.000 40 50 60 70 B0 300 400 500 600 700 1000.0 MHz
No. Frequeney Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) Factor(dB) (dBuV/m) (dBuV/m) (dB) (e« ) (em)
I 32.8637 24.81 8.07 32.88 40.00 -7.12 185 100 peak
2 59.2325 24.47 5.45 29.92 40.00 -10.08 160 100 peak
3 113.7143 23.85 4.68 28.53 43.50 -14.97 125 100 peak
4 143.3261 25.21 2.45 27.66 43.50 -15.84 110 100 peak

DongGuan Anci Electronic Technology Co., Ltd
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Operation Mode: |IEEE 802.11b 2442MHz 11Mbps

Product: Tablet PC Test Date: 2013-11-11
Model No.: DS2310-70LP Tested by: Winson
Polarity: Horizontal
800  dBuV/m
Timat1: —
70
60
50
40 S e S i e
- W’“‘Mﬂ,\kﬁ ;AJ w\//-\ﬁ" \‘“‘,l_. v\/ I
10 5 .
0
-10
Gy : : : .
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) | Factor(dB) | (dBuV/m) | (dBuV/m) (dB) (« ) (cm)
1 61.7781 22.09 4.81 26.90 40.00 -13.10 145 100 peak
2 94.7601 20.63 4.81 25.44 43.50 -18.06 125 100 peak
3 114.5146 22.57 4.60 27.17 43.50 -16.33 160 100 peak
4 171.9946 30.68 2.70 33.38 43.50 -10.12 135 100 peak
5 200.6881 3093 3.72 34.65 43.50 -5.85 178 100 peak
6 258.3264 32.63 6.98 39.61 46.00 -6.39 195 100 peak

DongGuan Anci Electronic Technology Co., Ltd
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Operation Mode: IEEE 802.11b 2442MHz 11Mbps

Product: Tablet PC Test Date: 2013-11-11
Model No.: DS2310-70LP Tested by: Winson
Polarity: Vertical
B0.D  dBuV/m
Tl 1: —
70 i
60
50 (
! |
a0 | _____________________________________________________________________________________
30 R R f’%,r'
Mﬂ’f
2 ;»*w« i “’W““‘
10
0
-10
-20.0 : P
30.000 40 60 70 300 400 500 600 70O 1000.0 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) | Facior(dB) | (dBu¥/m) | (dBuV/m) (dB) (e ) (cm)
| 35.7491] 22.21 8.51 30.72 40.00 -9.28 165 100 peak
2 45.0583 19.47 7.74 27.21 40.00 -12.79 152 100 peak
3 61.3463 2526 4.95 30.21 40.00 -9.79 148 100 peak
4 79.5209 2598 1.06 27.04 40.00 -12.96 125 100 peak
5 112.9196 21.67 4,77 26.44 43.50 -17.06 105 100 peak

DongGuan Anci Electronic Technology Co., Ltd
No. A222, Building A, Shifu Hardware Plaza, Changan Town, Dongguan City, Guangdong Pr., China.

Phone: 86-769- 8507 5888; Fax: 86-769- 8507 5898

E-mail: anci@anci.com.cn




Report No.: EA1311005F 01001

46 of 73

Operation Mode: IEEE 802.11b 2472MHz 11Mbps

Product: Tablet PC Test Date: 2013-11-11
Model No.: DS2310-70LP Tested by: Winson
Polarity: Horizontal
800  dBuV/m
Tt 1 - —
70
60
50 [
| S S S S ST S U AUyt SRy SRUROUORVUpRVRVRRY SOOIt SO R e
: i i
| [ RS R SO S S SR SNSRI SRS WS O . ooy
1 : 2 I W - 'w“’"z":‘“ﬁ"‘"jj
W-‘”thﬂ . "w‘/& & o : ;
= W\/\;\_ 'w,w%wm f
10
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-10
-20.0 | | :
30.000 40 50 ED 70 80 300 400 500 BDD 7DD 1000.0 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) | Factor(dB) | (dBu¥/m) | (dBuV/m) (dB) {a ) {cm)
1 55.6094 19.05 577 24.82 40.00 -15.18 165 100 peak
2 94,7601 19.06 4.81 2387 43.50 -19.63 145 100 peak
112.9196 17.34 4.77 22.11 43.50 -21.39 125 100 peak

DongGuan Anci Electronic Technology Co., Ltd
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Operation Mode: IEEE 802.11b 2472MHz 11Mbps

Product: Tablet PC Test Date: 2013-11-11
Model No.: DS2310-70LP Tested by: Winson
Polarity: Vertical
800 dBuV/m
limit1: —
70
60 - oot : T
T e o Y
BN | ———
40 S i
30
20
10
0
-10
- : : T :
30.000 40 50 B0 70 300 400 500 60D 70D 1000.0 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) Factor(dB) (dBuV/m) (dBuV/m) (dB) (e« ) {cm)
I 65.3432 23.63 3.67 27.30 40.00 -12.70 168 100 peak
2 114.5146 22.20 4.60 26.80 43.50 -16.70 145 100 peak
3 171.9946 26.82 2.70 29.52 43.50 -13.98 125 100 peak
4 200.6881 30.61 372 34.33 43.50 -9.17 105 100 peak
5 258.32064 32.58 6.98 39.56 46.00 -6.44 120 100 peak

DongGuan Anci Electronic Technology Co., Ltd
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Operation Mode: IEEE 802.11g 2412MHz 54Mbps

Product: Tablet PC Test Date: 2013-11-11
Model No.: DS2310-70LP Tested by: Winson
Polarity: Horizontal
80.0  dBuV/m
limat1: —
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30.000 40 50 60 70 300 400 500 600 70D 1000.0 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) | Factor(dB) | (dBuV/m) | (dBuV/m) (dB) (« ) (cm)
1 62.2128 19.94 4.67 24.61 40.00 -15.39 250 100 peak
2 96.0986 19.69 5.14 24.83 43.50 -18.67 125 100 peak
3 110.5687 21.97 5.02 26,99 43.50 -16.51 145 100 peak
Bl 171.9946 30.23 2.70 32.93 43.50 -10.57 165 100 peak
5 200.6881 31.62 3.72 35.34 43.50 -8.16 185 100 peak
6 258.3264 33.31 6.98 40.29 46.00 -5.71 120 100 peak
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Operation Mode: IEEE 802.11g 2412MHz 54Mbps

Product: Tablet PC Test Date: 2013-11-11
Model No.: DS2310-70LP Tested by: Winson
Polarity: Vertical
800  dBuV/m
limat1: —
70
60
50 |7
40
30
20
10
0
-10
Gy : : : I :
30.000 40 50 60 70 80 300 400 500 GO0 70D 1000.0 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) | Factor(dB) | (dBu¥/m) | (dBuV/m) (dB) (o ) (cm)
1 35.4993 25.06 8.47 33.53 40.00 -6.47 220 100 peak
2 51.4807 23.64 6.14 29.78 40.00 -10.22 125 100 peak
3 59.6493 2548 541 30.89 40.00 -9.11 145 100 peak
- 113.7143 2385 4.68 28.53 43.50 -14.97 180 100 peak
5] 134.5592 26.47 2.84 29.31 43.50 -14.19 135 100 peak

DongGuan Anci Electronic Technology Co., Ltd
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Operation Mode: IEEE 802.11g 2442MHz 54Mbps

Product: Tablet PC Test Date: 2013-11-11
Model No.: DS2310-70LP Tested by: Winson
Polarity: Horizontal
800 dBuV/m
limit1: —
70
60 - . : S S
ol R EEE
g 1 i
k& | TN A
Y : ; :
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30.000 40 50 &0 70 80 300 400 500 600 700 1000.0 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) Factor(dB) | (dBuV/m) (dBuV/m) (dB) (e« ) (cm)
1 96.0986 19.75 5.14 24.89 43.50 -18.61 105 100 peak
2 109.7960 20.67 5.09 25.76 43.50 -17.74 120 100 peak
3 171.9946 28.58 2.70 31.28 43.50 -12.22 142 100 peak
4 200.6881 30.59 3.72 3431 43.50 -9.19 185 100 peak
5 258.3264 33.83 6.98 40.81 46.00 =519 168 100 peak
6 499.4247 23.18 10.83 34.01 46.00 -11.99 255 100 peak
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Operation Mode: IEEE 802.11g 2442MHz 54Mbps

Product: Tablet PC Test Date: 2013-11-11
Model No.: DS2310-70LP Tested by: Winson
Polarity: Vertical
80.0  dBuV/m
Tk 1: —
70
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50 . (
40 | _____________________________________________________________________________________
1 > 3 : : i
L e T a Sua }M T B B~ B e B e R e e AT
b H H ,ﬂu_.\,x
» R i A =
10
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-20.0 . D
30.000 40 50 60 70 80 300 400 500 600 70D 1000.0 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) | Factor(dB) | (dBuV/m) | (dBuV/m) (dB) (s ) (cm)
1 35.7491 21.02 8.51 29.53 40.00 -10.47 125 100 peak
2 44,7434 20.44 7.84 28.28 40.00 -11.72 145 100 peak
3 59.6493 24.22 5.41 29.63 40.00 -10.37 120 100 peak
4 72.0843 27.74 1.94 29.68 40.00 -10.32 185 100 peak
5 112.9196 20.25 4.77 25.02 43,50 -18.48 140 100 peak
6 143.3261 23.03 245 25.48 43.50 -18.02 118 100 peak
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Operation Mode: IEEE 802.11g 2472MHz 54Mbps

Product: Tablet PC Test Date: 2013-11-11
Model No.: DS2310-70LP Tested by: Winson
Polarity: Horizontal
80.0 dBuV/m
Timit1: —
70 e
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0 ettt ]
N e e e e
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30,000 40 50 B0 70 300 400 500 600 700 1000.0 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) Factor(dB) | (dBuV/m) (dBuV/m) (dB) (e ) {cm)
1 60.4919 20.07 5.22 2529 40.00 -14.71 165 100 peak
2 171.9946 26.06 2.70 28.76 43.50 -14.74 250 100 peak
3 200.6881 26.51 3.72 30.23 43.50 -13.27 145 100 peak
4 2583264 26.63 6.98 33.61 46.00 -12.39 185 100 peak
k] 744.8061 19.206 15.33 34.59 46,00 -11.41 120 100 peak
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Operation Mode: IEEE 802.11g 2472MHz 54Mbps

Product: Tablet PC Test Date: 2013-11-11
Model No.: DS2310-70LP Tested by: Winson
Polarity: Vertical
80.0  dBuV/m
limit1: —
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30.000 40 50 &0 70 300 400 500 GOD 700 1000.0 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) Factor(dB) (dBuV/m) (dBuV/m) (dB) (e« ) {cm)
1 32.8637 25.03 8.07 33.10 40.00 -6.90 125 100 peak
2 45.6948 21.98 1.55 29.53 40.00 -10.47 145 100 peak
3 62.6507 2646 4.53 30.99 40.00 =9.01 155 100 peak
4 114.5146 24.14 4.60 28.74 43.50 -14.76 168 100 peak
5 171.9946 24.51 2.70 27.21 43,50 -16.29 120 100 peak
6 258.3264 26.98 6.98 33.96 46.00 -12.04 105 100 peak
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Operation Mode: IEEE 802.11n-H20 2412MHz

Product: Tablet PC Test Date: 2013-11-11
Model No.: DS2310-70LP Tested by: Winson
Polarity: Horizontal
80.0  dBuV/m
limit1: —
70
60 - S 5 .
50 R ; . .' . A (
i i SO RSSO SO O A S S
: : §
R - Sl I Lmﬂ Y
5 SV W B v
- WWW )‘\\rm,f’\ | L
10
0
-10
S : : - ;
30.000 40 50 60 70 80 300 400 500 60D 700 1000.0 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) | Factor(dB) | (dBuV/m) | (dBuV/m) {dB) (e« ) (cm)
1 65.3432 2423 3.67 27.90 40.00 -12.10 180 100 peak
2 114.5146 24.13 4.60 28.73 43.50 =14.77 165 100 peak
3 171.9946 3047 2.70 33.17 43.50 -10.33 125 100 peak
4 200.6881 31.16 3.72 34.88 43.50 -8.62 140 100 peak
5 258.3264 33.69 6.98 40.67 46.00 =533 120 100 peak
6 502.9395 2276 10.93 33.69 46.00 -12.31 105 100 peak
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Operation Mode: IEEE 802.11n-H20 2412MHz

Product: Tablet PC Test Date: 2013-11-11
Model No.: DS2310-70LP Tested by: Winson
Polarity: Vertical
80.0  dBuV/m
limat1: e
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30.000 40 50 &0 70 80 300 400 500 600 700 1000.0 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) | Factor(dB) | (dBuV/m) | (dBuV/m) {dB) (= ) (cm)
1 32.8637 2481 8.07 32.88 40.00 -7.12 145 100 peak
2 35.4993 25.06 8.47 33.53 40.00 -6.47 120 100 peak
3 59.2325 26.00 545 31.45 40.00 -8.55 185 100 peak
< 113.7143 23.85 4.68 28.53 43.50 -14.97 160 100 peak
5 134,5592 2047 2.84 29.31 43.50 -14.19 135 100 peak
4] 499.4247 21.48 10.83 32.31 46.00 -13.69 102 100 peak
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Operation Mode: IEEE 802.11n-H20 2442MHz

Product: Tablet PC Test Date: 2013-11-11
Model No.: DS2310-70LP Tested by: Winson
Polarity: Horizontal
80D  dBuV/m
limit1: —
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Mo, Frequency Reading Correct Result Limit Margin Degree Heighi Remark
(MHz) (dBu¥/m) Factor{dB) | (dBu¥V/m) (dBu'v/m) (dB) { =) {em)
1 609176 19.60 309 24.69 40,00 -15.31 250 100 peak
2 940979 19.47 4.64 24.11 43 50 -19.39 |58 100 peak
3 114.5146 21.76 4,60 26,36 43,50 =17.14 162 100 pl.:uk
4 1719946 3058 2.70 3328 43 50 -10.22 145 100 peak
200,688 1 30,04 3.72 33.76 43,50 =074 132 100 peak
[ 258.1264 2875 G.O8 3573 46,00 -10.27 105 100 peak
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Operation Mode: IEEE 802.11n-H20 2442MHz

Product: Tablet PC Test Date: 2013-11-11
Model No.: DS2310-70LP Tested by: Winson
Polarity: Vertical
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o
o s s
0 ; ; f
W0 | i SNNON NSRS SRS SV U A
] ; [
1 : :
1 H Lty
n "Hr““. A A 'L“/%‘r'\/ﬂ 3 4 3 j F } d'\
WY W L 3 . o | e Py
W i 1,"'} Ilf--"l.-'\;", " j ﬂ)ﬁ ™ L"L\L L Wy M—*‘ i Iy,
” WY et -
10
]
10
-20.4 H i
jo.o0n0 40 50 60 FO0 80 300 400 500 GOO FOO 10000 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) Factor(dB) | (dBuV/m) (dBuV/m) (dB) ([« ) (em)
| 51.8430 2470 f, 10 3080 4000 =9.20 1628 1{HD peak
2 63 982K 26.54 4.11 30,65 40,00 935 152 100 peak
3 12,1305 23.04 4,85 28,49 43,50 =15.01 145 100 peak
4 1336188 24.85 292 27.77 43,50 =15.73 1835 100 peak
5 2565211 22.04 6.92 28.96 46.00 -17.04 130 100 peak
i 4994247 23.37 10.83 34.20 46,00 =11.50 103 104 peak
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Operation Mode: IEEE 802.11n-H20 2472MHz

Product: Tablet PC Test Date: 2013-11-11
Model No.: DS2310-70LP Tested by: Winson
Polarity: Horizontal
BOLD  dBuVi/m
Fimil 1 : —_—
70
GO
> PO SO N S S SO S S S S SO S L] [
40 E 4
3 5 5! |
an . - . ﬁ\ ﬁﬁw-‘-"ﬂ"“wk
vt P,Nnn?‘\\ | J.,-,,uﬂ\l ,-\I'L«:'M-h_r,,f_._ﬁm»«,\, e
ol i ke oa W“”WM e :
10 l
0
10
204 i ! : !
30000 40 50 BD F0 B0 J00 ADD 500 GOO FOD 10000 MHz
Mo, Frequency Reading Correct Resul Limit Margin Degree Heighi Remark
(MHz) (dBu /m) Factor{dB) | (dBuV/m) (dBu%/m}) (dBB) [« ) {cm)
| 6 BRAS 20,87 3.82 24.69 40,00 -15.31 105 100 peak
2 I 719946 2888 270 31.58 431,50 -11.92 185 100 peak
3 2006581 26,73 172 3045 431,50 =13.05 125 100 peak
4 258.3264 2081 R ES 36.79 46.00 =02 45 100 peak
5746258 18.22 12.29 3051 46,00 -15.449 [ 6 100 peak

DongGuan Anci Electronic Technology Co., Ltd
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Operation Mode: IEEE 802.11n-H20 2472MHz

Product: Tablet PC Test Date: 2013-11-11
Model No.: DS2310-70LP Tested by: Winson
Polarity: Vertical

BOLD  dBud/m

himit 1 —_

Fill)

GO0

50 |7

» |, 2 ) 5 &
30 H"R“nntl'___,-‘,u"b/wl) P“ﬂ"h\'-""-,.a 5 ))3\11 A L g H_NM.-'-L-.WMM
W |

20 Wod N o flar)

10 .

0

-0

-20.0 . :
30000 40 50 &0 0 80 1 1] 400 500 GO0 FOO 10000 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark

(MHz) (dBu¥/m) | Factor(dB) | (dBuV/m) | (dBu%/m) (dB) (s ) (cm)

1 32,4059 23.68 500 31.68 40,00 -8.32 120 10N peak
2 59.6493 23.68 5.41 29.09 40,00 -10.91 155 100 peak
3 1145146 2278 4,60 2738 43,50 =612 148 100 peak
4 138.3873 25.50 2.54 28.04 43,50 -15.46 I 6H 100 peak
5 200.6881 2453 372 28.25 43.50 -15.25 175 100 peak
6 256.5211 21.82 6,52 28.74 46.00 -17.26 195 100 peak
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Operation Mode: IEEE 802.11n-H40 2422MHz

Product: Tablet PC Test Date: 2013-11-11
Model No.: DS2310-70LP Tested by: Winson
Polarity: Horizontal
BO.D  dBuV/m
Tl 1 : —
il
GO0
50 l
T I S S S S ' A R R St SRS SR S . B ..........
E A
30 3
i ) ;L., Y g A
it b P T i
Farih .'.I,r"‘-\."-.) ' 'H‘-"W‘ A J'.I'J'" “Ill H
20 | L] VNLMJ _"r _h’ﬁﬁwfﬁw '.l.,““w.,-"‘h'ﬂ"ﬁ "\'il"l‘\-: ,.'*\
10 ;
]
-0
-20.0 ; :
30.000 40 50 &0 TO 300 400 500 GO0 FOO 10000 MHz
Mo, Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) | Factor{dB) | (dBuV/m) | (dBu¥/m) (dB) {« ) (cm)
| 65,8031 21.19 3,52 24.71 40,00 -15.29 | B8 100 peak
2 954270 18.37 4,958 23.35 43,50 =20.15 156 100 peak
3 1719946 25.26 270 2796 43,50 -15.54 125 100 peak
4 2006881 28,38 3,72 32.10 43,50 =11.40 145 104 peak
5 2583264 2844 6,98 3542 46,00 -10.58 130 100 peak
b 7448661 17.47 15.33 32,80 46,00 -13.20 102 100 peak
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Operation Mode: IEEE 802.11n-H40 2422MHz

Product: Tablet PC Test Date: 2013-11-11
Model No.: DS2310-70LP Tested by: Winson
Polarity: Vertical
BOLD  dBuV/m
himit1: —
o T
60
50 ]
| e S S-S T I O O S S SR S S Leocbooe
1 i i
n Hu.d'_F...‘ 2 r‘-‘ﬁ)"' 4 5 f ‘I_z,,.}w'”'"""’“
TREYWY, Lk ¥, ] NI
' 1._,11. ] Lo e A I.u,f " | Sl U.-v'-.%..iow«,-w'wn* e ;
20 W LV A . w'IL.. ‘H""lﬂl '
e
10 .
0
10
-20.4 H !
30000 40 50 60 TFO 80 300 400 500 600 700 10000 MHz
MNo. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBu%/m) Factor{dB) | (dBu%/m) (dBu¥/m) (dB) [« ) (em)
1 36,0007 23.5% B.56 32,14 A1 (N =786 145 1M} peak
2 50.7637 22537 6,19 28.56 0000 -11.44 125 100 puak
3 (63,5350 26.50 4,25 30.75 401 (M) -9.25 105 100 peak
4 81.2117 25.26 1.32 26,58 40,00 -13.42 1o 100 peak
5 [32.6850 24.79 .00 27.79 43.50 -15.71 185 100 peak
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Operation Mode: IEEE 802.11n-H40 2442MHz

Product: Tablet PC Test Date: 2013-11-11
Model No.: DS2310-70LP Tested by: Winson
Polarity: Horizontal
BOD  dBuV/m
Bimil 12 —
60 i : !
= SRR SN SN SR SO S A A NN SN SR SO S - [
L —— ;
a0 : L - :
] I 1
i : ! é\f i
30 iul."l, J'E-'L""z-,r -“
%\A«.}M ri %‘ i et AR
reh W L | i | iy 1 e ]
2 A A T B s e i - ! !
Ao L
10
]
10
20.0 : :
30.000 40 50  BD 7D 300 400 500 GO0 FOD 10000 MHz
M. Frequency Reading Correct Result Limmit Margin Degree Heighi Remark
(MHz) (dBuY/m) Factor{dB) | (dBu%/m) (dBuV/m}) (dB) { el {cm)
| 57.5939 18.55 5.50 24.14 40,000 -15.86 152 100 peak
2 04760 | 1941 4,81 2422 43,50 -19.28 125 10 peak
3 108.2667 19.09 526 24.35 43,50 =19.15 145 101} pu‘:lk
4 171 9946 2912 270 3182 43.50 =11.68 [fill] 10 peak
5 200,688 30,33 3.72 34.05 43,50 -5.45 185 104 peak
(5] 256.5211 31.89 6ha2 3851 46,00 -7.19 105 10 prak
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Operation Mode: IEEE 802.11n-H40 2442MHz

Product: Tablet PC Test Date: 2013-11-11
Model No.: DS2310-70LP Tested by: Winson
Polarity: Vertical
BOLO  dBuVim
it —
0 T
60
2 ; i
ol i vl TN T O I L1
1 2 3 5 L il
| Al &~ p L e
O AN s ,/%-t T :
l\., J \»] A "Hﬂq'\iu_,.jl. '| \"m : W.J o Ly
el Ll 0 o
10 ]
0
-10
-20.0 b
30,000 a0 50 60 70 80 300 400 500 GO0 JOO 10000 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) {dBuV/m) | Factor(dB) | (dBuV/m) | (dBuV/m) (dB) (a ) {em)
| 33,3279 23.07 514 31.21 400, [HD =579 | 85 100 peak
2 511209 2498 6,16 3L14 40,00 B8O L05 1M prak
3 62,6507 27.33 4,53 3186 40100 -%.14 125 100 peak
4 114.5146 22.69 4.60 2729 43,50 -16.21 140 100 peak
5 130.8369 2358 115 26.73 43,50 -16.77 165 100 peak
i 171.9946 24.30 270 27.00 43,50 -16.50 130 100 peak
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Operation Mode: IEEE 802.11n-H40 2462MHz

Product: Tablet PC Test Date: 2013-11-11
Model No.: DS2310-70LP Tested by: Winson
Polarity: Horizontal
BO.O dBuV/m
limmil 1 : —_
70
GO0
= (O S NN VUL IO JOVRE SO L S .............. ........................ ................ .
. |
] }
4 I '
; | s
o S R Y T
vy f'-.. V,Uf"vx.,‘ ,._,.l'“'*,; JMT e | ,(J' VJLJJ.\.'\"M'] ,-"W-'J At LWy :
bl A i JA oy ; .
20 Hetd N xf“"" o L__HU_', > : : :
10
il
10
'zu'q ! H i
30000 40 50 D T0 B0 00 400 500 GO0 70O 10000 MHz
M. Frequency Reading Correct Result Limit Margin Depree Height Remark
(MHz) (dBuY/m) Factor{dB) | (dBuV/m}) (dBu¥/m) (dB) [« ) (cm)
| 65.3432 310 3.67 2697 40000 -13.23 125 100 peak
2 a4 Tl 20064 4,81 2545 4350 -1%.05 |45 101 peak
3 114.5146 21.23 4,60 25.83 43,50 -17.67 1835 104 peak
4 171 9946 30.47 2.70 33.17 43,50 =10.33 1 6 11 peak
5 2006881 31.05 3.72 34.77 43,50 -5.73 142 104 peak
[i] 258.3264 3285 (.98 3983 46,00 =017 105 100 prak
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Operation Mode: IEEE 802.11n-H40 2462MHz

Product: Tablet PC Test Date: 2013-11-11
Model No.: DS2310-70LP Tested by: Winson
Polarity: Vertical
BOLO  dBuV/m
himit —
il ;
6O
50 [
T e e S S St S U SO ____________
1] ] i‘ % 4 5 ”iiw“u-\w;
A WL VR, % o e
WA v""Hh"IF . l.w."l i, Jap, Pl e %
2 Wi el
10
0
-0
-Zﬂ.q :
30.000 10 B 70 B0 300 400 500 GO0 FOD 1000.0 MHz
MNo. Frequency Reading Correct Result Limit Margin Degree Helght Remark
(MHz) (dBuV/m) | Factor(dB) | (dBuV/m) | (dBuV/m) (dB) (« ) {em)
| 36,0007 2064 B30 29.20 40,00 =10.80 |6 100 peak
2 43,5057 20080 820 29.00 40,00 -11.00 155 1040 peak
3 SR.ELRS 2487 549 30.36 40,00 904 125 100 peak
4 T1.5806 27.07 2.00 29.07 40,00 =10.93 145 100 peak
5 137.4202 24.02 2.61 26.63 43.50 -16.87 132 100 peak
o 729.3583 16.63 14.92 31.55 46,00 -14.45 1035 100 peak

DongGuan Anci Electronic Technology Co., Ltd
No. A222, Building A, Shifu Hardware Plaza, Changan Town, Dongguan City, Guangdong Pr., China.
Phone: 86-769- 8507 5888; Fax: 86-769- 8507 5898

E-mail: anci@anci.com.cn




Report No.: EA1311005F 01001 66 of 73
Above 1GHz
Operation Mode: IEEE 802.11b 11Mbps
Freguency Reading Correct Result Limit Margin Polar Detector
{MHz) {dBuV/m) dB/m {dBu¥/m}) (dBoV/m) {dB) HY

Low Channel-2412MHz
4524 4412 0.57 4469 7404 =249.31 H PK
4524 3352 0.57 3408 54,00 =149.91 H AV
7236 45,84 369 50,53 740K =2547 H PE
7236 iR.45 3.69 42.14 54040 =11.86 H ANV
4524 4311 0.57 4377 740K -30.23 v PE
4824 3163 .57 34,20 54,00 =14, 80 kY AV
7236 4830 369 52.19 EERLL -21.81 W PR
71236 3719 389 40} 88 54.00 =13.12 W AV

Middle Channel-2442MHz

JHE4 44,900 [T 45,560 T4 0] =28.44 H PE.
4584 3201 (166 32.67 34.00 =21.33 H AY
7326 4795 198 5171 74 0K 2229 H PK
7326 30 376 40,17 54,000 -13.83 AV
4554 44.41 ()L 4507 4K =289 Pk
4584 3199 (LoH 32,65 54.00 =21.35 AV
7326 48,51 176 52.27 74,00 =21.73 W PK
1326 374 176 41,16 54,00 =12.84 Ay AY

High Channel-2472MH:z
44944 4317 0.74 4391 74,040 =300, 048 H PK
EREE 3214 0.74 12 88 54,00 =21.12 H Al
7416 47.74 383 51.57 74 (K] =2243 H PK
7416 35T 383 3954 5400 =14.4n H AV
4944 43152 (.74 44 26 EE KLY =29.74 W PK
4944 2T 0.74 32491 54,043 =21.04 W AY
7416 44958 3E3 5341 74.00) =200.59 W PK
7416 3697 383 4080 2400 =1320 kY AV
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Operation Mode: IEEE 802.11g 54Mbps

Frequency Reading Correct Hesult Limit Margin Polar Detector
(ML) {dBuY 'm) dBifm (dBu¥/m}) (dBuY m) (dB) HY
Low Channel=2412MHz
4524 43.22 0.57 43,79 74, =30.21 H PE
4824 3344 0.57 34.01 54.00) =149, H Al
7236 5185 369 55.54 74.00) -15.46 H PE
1236 AR08 169 41.77 4.0 -12.23 H AY
4524 43.41 .57 43,98 EERLI =30.02 W PE
4824 33.42 (.57 33.94 34.00 =20.01 v AN
7236 5108 ing 5477 74.00) =19.23 W FK
71236 3786 le9 41.55 54,00 =12.45 Ay AV
Middle Channel-2442MHz
4884 4460 (Lih 45.26 74.00 =28.74 H PE
4884 32.02 T 32.68 54.00 =21.32 H AN
7326 50,42 376 54,18 74,00 =182 H PKE
7326 I i .76 411,42 34,00 =13.5H H AY
4RR4 4390 (166 44 56 T4.04 =249.44 W PE
4584 3196 {066 12,62 54,00 -21.38 AN
1326 3312 376 50,88 EERLY =17.12 V PR
1326 IBTS 376 4251 54.00 =11.49 AN
High Channel-2472MHz

44944 43,28 (.74 44,02 74.00 =200 H Pk
4944 3187 0.74 32.61 54.00 =21.39 AY
7416 48.11 183 51.94 74,06 =220 H FK
7416 3.7 383 40,90 54,000 =13.10 H AN
4944 41.50 (.74 42.24 EERLY =31.76 W Pk
4944 3204 0.74 3278 34.00 -21.22 W AY
7416 4819 183 52.02 74.06) =21.98 v PK
el 3698 353 4081 54,06 =13,19 W AY
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Operation Mode: IEEE 802.11n-H20

Frequency Reading Carrect Result Limit Marzin Polar Detector
(M) (dBuY m) dBfm (dBuY/m}) (dBuY/m) (dB) HV
Low Channal=2412MHz
4524 42,52 0.57 43,04 74,04 =30.491 H PKE
4824 1362 0.57 34,19 54,00 =14%.81 H Al
7236 3652 3.69 40.21 T4.0d =33.79 H PE
1236 4.0 169 3.0 5400 =16.30 H AY
4824 43.82 0.37 4439 74,00 =20.61 V PE
4824 33.465 0.57 34.22 54,04 =14%.78 W AY
1236 5407 369 57.86 T4 =614 W PKE
7236 37.36 3.09 41.05 54,04 =12.95 W AV
Middle Channel-2442MHz
48R4 4517 (L.66 4583 74.00 =28.17 H PE
48R4 31.94 (166 32,60 5400 =21.40 H AY
7326 48.62 3.76 5238 T4 =21.62 H PK
1326 JE35 176 42.11 54.104 =11.849 H AY
48R4 4460 (L&A 4526 7400 -25.74 v PK
4584 32.02 .66 32068 54,00 -21.32 AN
1326 33.52 376 57.28 7404 =16.72 W PR
1326 3546 176 4222 54.00 =11.78 LAY
High Channel-2472MHz=
4944 42,76 0.74 43,50 74,00 =30.50 H Pk
4944 31.98 0.74 32.72 54,00 =21.28 AY
7416 AN45 1.B3 5428 T4 =19.72 H PE
7416 IR.35 183 42,18 54,00 -11.82 H AN
4944 4240 0. 74 43,14 4K} =3h B v PE
4944 3214 (.74 3288 54.00 =21.12 W AY
416 54.24 183 5807 T4, =15.93 LY PK
el 39.20 383 4303 54,04 =10,%97 W Al
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Operation Mode: IEEE 802.11n-H40

Frequency Reading Correct Result Limit Margin Polar Detector
(MHz) {dBuY/m} dB/m (dBuVim) (dBuY/m) (dB) Hv
Low Channal=24235Hz
4544 4252 {160 43,12 74,00 =30,88 H PE
4544 33.30 {66 139 54.00 =20.10 H AN
1266 46.53 372 5025 T4.04 =23.75 H PR
1266 3401 72 3783 5400 =16.17 H AV
4544 43,25 {60 41,85 74,06 =30, 15 W PE
4844 1156 (.60 3216 54.00 =21.54 A Ay
1266 44 36 72 48.08 7400 =25092 V PE
7206 43.32 .72 47.04 5400 ={3, %0 by AV
Middle Channel-2442MHz
4EE4 44.21 (166 44,87 74.00 =249.13 H Ik
4RR4 320l (166 32.67 54.00 =21.33 H AN
T30 35.9% .76 3974 7404 =3d4.26 H PK
326 2430 1376 28.06 54.00 =25.494 H Ay
48R4 5186 {166 54.52 T4.04 =1G.48 W PE
4584 41.84 01,66 42,50 54,00 -11.5 AN
326 4592 .76 449,68 T4.00 =24.32 Ay Pk
7326 3431 176 3807 54.00 =15.493 LAY
High Channel-2462MHz=

4924 43.62 072 44,34 1404 =20, 6 H PE
4924 32.04 0.72 32.76 54.00 -21.24 AY
TARA 3525 181 3906 7400 -34.04 H PE
7386 24,11 151 27,92 54,00 =26.08 H Ay
4924 RPAE) 0.7z 5335 T =265 v P
4924 4324 0.72 4396 54.00 =1L V AV
7386 45.03 18] 458,84 7400 =25.16 W PE
TI3R6 43.31 181 47,12 54.00) = 88 W AW
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POWERLINE CONDUCTED EMISSIONS

LIMIT

For an intentional radiator which is designed to be connected to the public utility (AC)
power Line, the radio frequency voltage that is conducted back onto the AC power Line
on any frequency or frequencies within the band 150 kHz to 30 MHz shall not exceed
250 microvolts (The limit decreases Linearly with the logarithm of the frequency in the range 0.15
MHz to 0.50 MHz). The limits at specific frequency range is listed as follows:

Frequency Range (MHz) Limits (dBuV)
Quasi-peak Average
0.1510 0.50 66 to 56 56 to 46
0.50to 5 56 16
51to 30 60 50

Compliance with this provision shall be based on the measurement of the radio
frequency voltage between each power Line (LINE and NEUTRAL) and ground at the
power terminals.

MEASUREMENT EQUIPMENT USED

Conducted Emission Test Site Shielding Room 743
. Serial Calibration
Name of Equipment Manufacturer Model Number Due
EMI Test Receiver ROHDE§28 CHWA ESCI 101358 2014-06-29
SCHWARZBECK
LISN MESS-ELEKTRO | NSLK 8127 | 8127-669 2014-06-29
NIK
Pulse Limiter ROHDEF;S‘ZSCHWA ESH3-22 101661 2014-06-29

Remark: Each piece of equipment is scheduled for calibration once a year.
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TEST CONFIGURATION

Vert. reference
plane

/ EMI receiver
e

25
LISN ¥

Reference ground plane

See test photographs attached in Appendix 1 for the actual connections between EUT
and support equipment.

TEST PROCEDURE

1. The EUT was placed on a table, which is 0.8m above ground plane.

2. Maximum procedure was performed on the six highest emissions to ensure EUT
compliance.

3. Repeat above procedures until all frequency measured were complete.

TEST RESULTS

The initial step in collecting conducted data is a spectrum analyzer peak scan of the
measurement range. Significant peaks are then marked as shown on the following data
page, and these signals are then quasi-peaked.

DongGuan Anci Electronic Technology Co., Ltd
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Test Data
Operation Mode: Normal link
Product: Tablet PC Test Date: 2013-11-11
Model No.: DS2310-70LP Tested by: Winson
Phase: Line
80.0 dBu¥Y
\ FCC Class B Conduction[QP]
I
peak
AYG
20
-40
0.150 0.5 [MHz) 5 30.000
No. | Frequency Factor Reading Level Limit Margin Detector | Remark
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
1 0.3955 10.03 37.36 47.39 57.95 -10.56 QP
2 0.3955 10.03 29.18 39.21 47.95 -8.74 AVG
3 0.8139 10.02 29.65 39.67 56.00 -16.33 QP
4 0.8139 10.02 17.00 27.02 46.00 -18.98 AVG
5 1.1060 10.02 30.76 40.78 56.00 -15.22 QP
6 1.1060 10.02 19.80 29.82 46.00 -16.18 AVG
7 1.6019 10.02 33.03 43.05 56.00 -12.95 QP
8 1.6019 10.02 22.89 32.91 46.00 -13.09 AVG
9 3.2700 10.02 27.36 37.38 56.00 -18.62 QP
10 3.2700 10.02 16.03 26.05 46.00 -19.95 AVG
11 28.4620 10.11 2214 32.25 60.00 -27.75 QP
12 28.4620 10.11 16.14 26.25 50.00 -23.75 AVG

Note:Level=Reading+Factor. Margin=Level-Limit.
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Operation Mode: Normal link

Product: Tablet PC Test Date: 2013-11-11
Model No.: DS2310-70LP Tested by: Winson
Phase: Natural

80.0 dBu¥Y

\ FCC Class B Conduction[QP)
|

peak
AYG

-40

0.150 05 (MHz) 5 30.000

1 0.3871 10.03 34.66 44.69 58.12 -13.43 QP Remark

2 0.3871 10.03 23.04 33.07 48.12 -15.05 AVG

3 0.7740 10.02 29.30 39.32 56.00 -16.68 QP

4 0.7740 10.02 16.14 26.16 46.00 -19.84 AVG

5 1.0220 10.02 28.93 38.95 56.00 -17.05 QP

6 1.0220 10.02 17.83 27.85 46.00 -18.15 AVG

7 1.5980 10.02 30.21 40.23 56.00 -15.77 QP

8 1.5980 10.02 19.01 29.03 46.00 -16.97 AVG

9 3.2220 10.02 25.40 35.42 56.00 -20.58 QP

10 3.2220 10.02 13.76 23.78 46.00 -22.22 AVG

11 4.9020 10.04 20.84 30.88 56.00 -25.12 QP

12 4.9020 10.04 7.27 17.31 46.00 -28.69 AVG

1 0.3871 10.03 34.66 44.69 58.12 -13.43 QP
Note:Level=Reading+Factor. Margin=Level-Limit.
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